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Hivhd. Ehn/EN AR KSR/ EN4/Edd/aE TR

cﬁnie #AL10C31 (11. 1V/49WH)
HeL#
Name of Goods| s 5 | ALI0C31 LI-TON BATTERY PACKS
English
i£ #-# 43 Consignor SHEEE (FHD HRLE
4 & ¥ 43 Manufacturer | —FEE GpH) AR LA
wEFE. B BaE (XTRENDERMNRILE)
nsepection Methods and | WV “Recommendations on the TRANSPORT OF DANGEROUSGOODS®
Procedures

Appearance & Odor

black plastics cement shell, odorless

; 1. EB A% (Hazards identification)

A x-

N g

S None.

S E3

R 2. 25 iEHMIATA DGR} #3EI% (Suggestion according to IATA

T DGR)

z o[ &l R E.

| The substance is not restricted to IATA DGR according to packing

E instruction 965 General Reguirements and Section II.

0

2 %

M

% z 3. 3%k (Packaging requirements)

o A NE R A,

N The goods are packaged according to the packaging requirement of ordinary

goods.
B HE. 20105611 H298 = 2010F11H308 EZHM: 2011501 H018
SRR REShE, SEARNTESRREEE. ARFRAEFSIATA CREXARRTNHF.
The sample is & rechargeable lithium battery. The package is lsbelled with a lithium
battery handling label. The package is accompanied with 8 document that meet the packing
instruction of IATA DGR
&iz
Comment
E ¥ 3 ' ¥
Approver: AW Checker: : ﬁiﬁg
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Name of Test ltems Test Result

*hEEELAL
Altitude
simulation

(358.3 test 1)

EFREH%. T#E. LY. THE. TRIUEEK. BEAENFREREATRARZN
myoos. REFSIFEER.

No mass loss , no leakage , no venting , no disassemhly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

#HMHE

Thermal test
(38.3 test 2)

TERFHE%. THRE. THS. THE. TEIUEE L. NERENFRAEATREZ W
Be0k. RRFSFEEER.

No mass loss . no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

&=z
Vibration
(38.3 test 3)

THEE#FE%. TEE. TS, THRE. TEIEUEELK. MEEhTRREATER LMW
B90%. RRFTSHEER.

No mass loss . no leakage , no venting , no disassembly ., no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

i
Shock
(38.3 test 4)

THR#R%. TER. THY. THE. TEIUEE L. NEENFEEEXTRRZH
Mook, ARTSEERER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
O0% of its voltage immediately prior to this procedure. The test result conforms to
the reguirements of standard.

ENEMhAEDMEEATOT, THE. 438, LRTSREER.
The external temperature does not exceed 170C, no disassembly, no fire within six

sl hours of this test. The test result conforms to the requirements of standard.
External short
circuit
(38.3 test &)
EMEZMAREEEATIC, THE. 2438, dEFEREER.
The external temperature does not exceed 1T0C, no disassembly, no fire within six
I“ hours of this test. The test result conforms to the requirements of standard.
mpact

(38.3 test 6)

Hed

(vercharge
(38.3 test T)

EMANTRAHEATEERZX. RETOFEEX.

No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard

s

Forced discharge
(38.3 test B)

HE
Other

sadeATHAAEEETESSIAANETHEECERFAEA. REFREFUNILER.
The Sample of the battery or cell is packed in inner packagings that completely

enclose the battery or cell. The sample is packed in strong outer packing The sample

iz protected s0 a5 to prevent short circuits.

EMCSEEAESERT EEREE. HASNERETES @R ERRANERNEREERA
HYEENEs SEHEERTEDIGE (£E).

The tested package is capable of withstanding a 1. 2w drop test in any orientation

without damage to cells or batteries contained therein, without shifting of the

contents so as to allow battery to battery or cell to cell contact and without

relesse of contents. The package does not exceed I0kg gross mass.
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